HDWS6080BL

No |Description No |Description
1 |screw 36 [three-core wire
2 |sanding paper 37 [hose
3 [soft sanding pad 38 [hoop
4 |wool mat 39 |screw ST3.9X12
5 [nylon brush 40 [big gear
6 |side cover 41 |bear 607
7 |reflective cover 42 [pin5x10
8 [controler 43 [bushing
9 |radiating plate 45 |torsion spring
10 |controler box 46 |screw M6X35
11 |screw ST3.9X14 47 [rockerarm
12 |spring 48 [ supportarm
13 |spindle 49 |screw ST3.9X16
14 |oil sealing 50 |adaptor1
15 |bear 6001 51 |Oring
16 |screw M4x12 52 |maintube
17 |front cover 54 |adaptor2
18 |bear 606 55 [power supply set
19 [gear shaft 56 |EMC
20 |gear 57 |cable plate
21 |gear hsg 58 |cable with plug
22 |bear 6000 59 |handle
23 |motor cover 60 [control plate
24 |rotor 61 [light cover
25 |stator 62 [lock nut
26 |bear 698 63 |tube
& 27 |wind loop 64 |rear handle
28 [fandblade 66 |screw ST3.3X10
29 [screw M4x20 67 |screw ST3.9X12
30 |back cover 68 [hall plate set
31 |screw M5x60 69 |resistance
32 |nylon brush 70 [clip
33 |cable cover 71 [spring piece
34 |screw ST3.9X8 72 |hard sanding pad
35 |cable plate

HDWS6080BL-EX-RUS230505




